- Tubos de Acero de México, $.A.
ena rls Carret. México Veracruz Knt 433,71
b Delfino Valenzuela Tejeria, Veracru
’ C.P. 91697 MEXICO
{52) 229 989 1100 tel

T
9y (GBI CERTIFICADO DE PRUEBAS EN FABRICA | tumber/Nmero: | Page/Pagina: (52) 229 989 1600 fax
R CERTIFICADO DE PRUEBAS EN FABRICA 13042755 1/6
Date / Dia: June 25, 2013
Customer f Cliente: PLESA ANAHUAC Y CIAS, S.A DECV. 'Customer s Order ltem/ Orden Cliente - ltem: Customer s Reference { Ref. del Cliente:  fManufacturer’s Works Order N° / Confirmacion de Venta:
. NIA N/A 201643/01
I Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Supefficie:
! SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
i JLAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
IStandard or Specification / Normas o Especificaciones: - Steel Grade / Grado de acero: ) Ends / Extremos:
AP! SPEC 5L.,0CTOBER 1, 2007 ' BIX42-L245/L.290- PSL1 NORMAL BEVEL
BISELADO NORMAL
IDimensions / Dimensiones: Schedule f Cédula: Length / Longitud: Quantity f Cantidad: 59 PcsiPz Nominal Weight / Peso Nominal:
2.375 X 0.276 INCH 080 1969/ 2133 FT [1248.294 FT 9512.954 1B 7.67 LBIFT
73 X7 MM ' 6.00 / 6.50 MTS 280.430 MTS 4315.000 KG 11.41 KG/M

ENSION

e—

; Specimen condition Specimen dirmensions Test Y.8. UT.s, Y.S./U.T.8) Elongation / Alargatiento

: Heat N®-| Sample N° | Condicidn de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Req. -
Colada N°} Muestra N* | Ls Sc | Type] Ori "~ Size Area Temp. IMin: 290 Min: 415 Req. Max. Lo Min. Obt.

i Tipo Tamafio Seccion | ensayo |Max: - Max: - -

i mm mmZ °C MPa MPa in % %

i 3430 31848 | B | AM | o8| L 182X 07.08 | 137,96 | RI 359 523 0,69 2 ~ 228 | 370

‘ 4171 31848 B AM Ss L 19.04 X 07.05 136,19 RT 355 520 . 068 2 228 | 39.0

. 4445 56692 B AM Ss L 19.5 X 07.46 147,74 RT a52 492 0.71 2 232 37.0

iple-/ Ubicacién de la muestra : O[i:_Qri_emaiinn.'Orientaci_én_ )

; anufactured / Segln proceso de fabricaclé
B/ Body! Cueipo

|L: Lengtudinal /t ongitucinat

.- |io: Initial 1éngtn £ Lorigitud inicial

Ss: Strip specimen { Musstra réctangula
[LLT.S: Ultimate tensile stréngth/ Resisten
" Y.5: Yield strength ¢ Fiuéncia -’ NEEN

S Red; Mﬁi:_Requi red FrAXIi
Red Required / Ré'ﬁug'ri _ :
..RT# Room temperature | Temperatura ambiente:

This cenﬁc_ate is issued by a computejriz_éd system and.it i \.jral_id.With electronic signature. On _th'e.o_figinai_wﬁiﬁm&:_ﬁe.mde-msm green oolc_)red — . -|Ests, certificado se emite mediante sistema computanzado y €8 validade con firma electionica. El certificado orginal posee impresa el loge
"Tenaris" & stamped. "In case the owner. of the:original Gerlificate would release a copy of it, he mijst'aﬁes’_t_its'confphﬁi_'ty to the origina! one taking” .~ "~ -{Tenaris color verde. En caso de que el poseedor del certificado entregue una copla, deberd garantizsr la conformidad con el original haciéndose
FORO031

ugion fiméelf thi. respensibility for any untawful or et allowed use.. Any alleration and/or falsification will be sibjected to'the law.  |responsable per cualguier use ilegal o indebide. Cualguiar altéracian y/o falsificacion estars sujpta'a laley, . -




- Tuhos de Acero de México, S.A.
ena rls Carret. Méxice Veracruz Km 433.7
. Delfino Valenzueia Tejeria, Veracrt
C.P. 91697 MEXICO

. (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13042755 2/6
Date / Dia: June 25, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V. Customer’'s Order item / Orden Cliente - item: Customer s Reference / Rei. del Cliente:  |Manufacturer's Works Order N° / Confirmacién de Venta:
N/A N/A 201643/01

IManufacturing Process { Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALJENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADOQ

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: ' Ends / Extremos:

APl SPEC 5L,0QCTOBER 1, 2007 BIX42-L245/L290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions f Dimensiones: Schedule / Cédula; Length / Longiiud: Quantity / Cantidad: 59 PesiPz Nominal Weight / Peso Nominal:

2,875 X 0.276 INCH 080 19.69/21.33 FT 1248.294 FT 9512.954 LB - 7.67 LEBIFT

7IXN7 MM 6.00/6.50 MTS 380.480 MTS 4315.000 KG 11.41 KG/M

Compoesition % [ Composicién %

X 100 % 1000 X 10000
c Mn Si Mo | Cr P s A N | i Cu | Sn Al Ti As B Ca N |Col. 1
H Max | 28 | 120] - 15 | 40 30 30 B0 ~ | 400] 400 | - - - - -- - - 15
Min - 29 10 - - - - - - - - - - - - - - - -
Heat N° Sample N° [P Max 28 §120| - 15 | 40 30 30 80 - 4001 400 | - - -, - -- - - 15
Colada N° | Muestra N° Min - - - - - - - - - u - - -
00001 H 1 10 26 3 1
. 31846 P ¢ 10 20 2 .0
31847 P ] 10 ] 20 2 0
0001 H 20 30 | 12 s B - R
131848 P Co]ao [10a]| 7 |2t 020
©131B49 P R et TN I 0°C R RS -4 R T
/00001 H B8 6% -1 O IR (- S b I B SR S B 2
. 56692 P oo 70 | 5 [zt el 2o s sz | o207 0]
“56O3’ P o s2 | 6 2o 2 f o487 o jar] o
Cof. 1: SUMA NE+V4Ti Cal. 3: SUMANBFV: - Max: Maximum / Méximo . e [ P:Product/Producto -
Col. 2: SUMA Mo+CrNi+Cu+V " HiHeat { Cotada™ 7 00 oh T ST N Minieum / Minimo TR ' .
s wsrtrr cale TTeaed by a computenzed sys!ern i 75 valld wilh elecironic signature. Onthe onglnal cerincate fhe TadeTak green oolorecl i T eerlrﬁcado 36 emite mediante sistema compufﬂﬂzada Y68 vahdado con firma efectrénica. Bl certificado original poses impreso el logo
'Tenans “is siamped in case the owner of the onglnal ‘certificate would release a copy of it, he iust attest |ts conformﬂy to.the origtnal one 1akmg * - Tenaris color verde. En caso de que el posesdor del certlﬁca(!o emregue una copia, deberd garantuar la conformidad con sl ariginal haciéndose
upon hlmseiﬂhe responsml ity for any unlawrul of ot allowed use. Any alteration and/or: falsnﬁr-atlon W|!I be subjected to (he law. R respunsable por cualquier uso llegal o indebido. Cualqurer aif.eraclon y.'o 1alsrf cacidn es‘eara sujeta aia Iey :

FORD3




Il

Tenaris

Tuhos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 ¢
Delfino Valenzuela Tejeria, Veracru
C.P. 31697 MEXICO

{52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Namero:

13042755

Page / Pagina: {52) 229 989 1600 fax

316

Date / Dia: June 25, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order #em / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer's Works Order N° / Confirmacion de Venta:

AP1 SPEC 5L,0CTOBER 1, 2007

Standard or Specification f Normas o Especificaciones:

BIX42-1.245/1.290 PSL1

NIA N/A 201643101
Manufacturing Progess  Praceso de Manufactura: Product Type / Tipo de Producto: Surface / Supericie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCICN SIN COSTURA BARNIZADO
Steel Grade / Grado de acero: Ends / Extremos:

NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:
2.875 X 0.276 INCH
73X 7 MM

Schedule / Cédula:
0go

Length / Longitud:
196972133 FT
6.00 / 6.50 MTS

1248.294 FT
380.480 MTS

Quanrdity / Cantidad: 59 PcsiPz

9512.954 LB
4315.000 KG

Nominal Weight / Peso Nominal:
7.67 LBIFT
11.41 KG/M

Required values

Individuals / Individuales

Average ! Promedio

Hardness type/Tipc de dureza:HRC

Valores requeridos | Min:— | Max: 220 | Var- Min:-- | Max-- | Var-
Heat N° Sample N* Specimen condition Quad, Scale Mw :
Colada N° Muestra N° Ls Sc Escala 2 3 Avg.
3430 31846 B AM 1 HRBW 81.2 82.% 82.1
3430 31847 B AM 1 HRBW 797 79.1 79.4
417 31848 B AM 1 HRBW 806 { 799 | B0.3
4171 31849 B AM 1 HRBW 80.0 79.6 79.5
4445 56692 B AM 1 HREW 80.0 82.0 81.0
56693 i AM 1 .. HRBW .

‘Lioteition of saimple/ Ubicacion de la muestra

Var: Variation / Variacion

Siandard-f'Norma: Standard / Norma: - ST Standard / Norma:: 5 o -

. HeatN®. |- Sample N Result Heat N°.. { SampleN°® . Result” “ HeatN° | Sample N | - - ‘Resuit
Colada N |'Muestra N° Resultado -ColadaNe | MuestraN® ‘Resutado . | 1-Colada N° | Muestra N |. " "Resultado
TR ERTEYTY TS | Good/ Bueme || A5 | . 36692, | . Good/Bucao

upon hlmself the !BEPOnSiblllty for any unlawfui or not allowe

Th}s oemﬁcale is issued by a computerized system and il-is valid-with slactronic signature. Cn :he ongmal cemf cale the. trade—mam green cuicred
'Tenans |s stampad I ‘cage the owner of the. ong:nal cerkr_ﬁcate would release a copy of it, he must attest'its confnnmty ta the original one takm

; ={Este certlﬁcado &a emite mediante sistema wmputanzado y es valldsdo con firma electrénica. El oertlﬁcado original posee impreso el logo
3 Tenaris chlor verde. En ¢aso de que el poseador del oemﬁcado entregue una copia, debera garantlzar {a conformidad con el original haciéndose
- Jresponsable por cuakyuier usa ilegal o indebido. Cualquler ‘alteragién yio falsificacion estara sujeia a la iey.

58, Any alteration and.'nr falgification wnII he subjecled g the faw.

FOR031




= Tubos de Acero de México, 5.A.
e na rls Carret. México Veracruz Km 433.7 £
N Delfino Vafenzuela Tejeria, Veracru
C.P. 21697 MEXICO
! (52) 229 689 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13042755 4/6
Dafe / Dia: June 25, 2013
Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer’s Crder ltem / Orden Cliente - iterm: Customer's Reference / Ref, def Cliente:  Manufacturer's Works Order N° / Confirmacién de Venta:
N/A NIA 201643/01
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade | Grado de acero: ' Ends / Extremos:
API SPEC 5L,0CTCBER 1, 2007 B/X42-1.245/L290 PSE1 NORMAL BEVEL
BISELADO NCRMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity f Cantidad: 59 PcsiPz Naminai Weight / Peso Nominal:
2.876 X 0.276 INCH 080 19.69 /2133 FT 1248.294 FT 9512.954 LB 767 LBIFT
73 X7 MM ] 6.00 / 6.50 MTS 380.480 MTS 4315.000 KG 11.41 KGIM

Pressure / Presion Time / Tiempo Resulis / Resultado
Unit / Unidad. Value / Valor Seconds / Segundes
psi 2,970 5 Satisfactory / Satisfactorio

Supplementary Informa1|on
Info;mamon Suplementana ’

o Fabrir:.ado por TenarisTamsa

: [Fabricaciéh del acero: o

‘FHomo de Arcd Eléctiico-Homo de Afinacian- Maquma de Colada Conllnua
i Acaro calmadu con aluminio L

Niajufaciured by TenarisTamsa
Steel makmg process ; :
Electric Are Fumace-Ladle Furnac&Conhnuaus Casnng Machlne
Fulry Killed Steel - - L G

X Este cemﬁcado se emite mediante sistema computanzado ¥ es validadc &an ﬁrma glectronica.  El certificado criginal posee impreso ef logo
ok Tenans color verde. En casc de que el poseedor del cemﬁcado entregue una copia, debard garaniizar.la conformidad con el original haciéndose
: responsable por cualquier ugo ilegal o indebido. Cualquler alteractcn y.'o falsificacion estard 5u36ta ala Iey

~— .. . . Foroal

Thls cemt" cate is |ssued by a compulenzed system and itis vai»d wilh electronic signature. Cn The: ongmaI cerlnﬁcate the trade mark green oclored
“Te enaris” is stamped.. In case the owner of the:ariginal i cate would release a copy of i, ‘he mist attest |ts r.onfunmly to the original ong @akn 1
upnn himseif the respansmlilty for any unlaw'ﬁ.ll or no‘i alrowed use. Any alteration and!or falsn' cahon wm be sub;ecied to the taw.




- =Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 433.7°
Delfino Valenzuela Tejeria, Veracn
C.P. 91697 MEXICO

(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

13042755

Page / Pagina:

5/6

{52) 229 989 1600 fax

Date / Dia: June 25, 2013

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer’s Order ltem { Orden Cliente - [tem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’'s Works Order N° / Confirmacién de Venta:

| NIA N/A 201643/01
! IManufacturing Process / Proceso de Manufactura: Product Type f Tipo de Producto: Surface / Superficie:
‘ SEAMLESS HOT ROLLED LENE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5£,0CTOBER 1, 2007

Standard or Specification / Normas o Especificacicnes:

BIX42-1 24511290 PSL1

NORMAL BEVEL
BISELADC NORMAL

Nominal Weight / Peso Nominal:

Dimensions / Dimensiones: Schedule / Cédula; Length / Longitud: Quantity / Cantidad: 59 Pcs/Pz
2,875 X 0.276 INCH 080 19.69/21.33 FT 1248.294 FT 9512954 1B 7.867 LBIFT
73 X 7 MM 6.00/6.50 MTS 380.480 MTS 4315.000 KG 11.41 KG/M

Supplementary Inforrmation
Informacién Suplementaria

Material free from Mercury contamination
Net repaired by welding

Nen destructive test, Salisfactory
Inspection method

.~ EMI - FLVI - MPI -

ASTM A106,11/

_|ASTM AB3,10/ASME SA108,2010

:|MATERIAL ACCORDING TO NACE MRO175-2003

Material liore de contaminagién de Mercurio
No reparade por soldadura
Contro! no destructivo. Satisfactario

Meétodo de inspeccion

.- EM- FLVI - MPI -
ASTM A108,11/

ASTM A53,10/ASME SAI106,2010

... MATERIAL DE ACUERDO A NACE MR0175«2003
Tamsa Ref 405802

i R Quantity Quantity - " ! ] Weight =
|  Coladga N | Cantidad Cantidad. *] <35 - Ldngitud L Pesp o f i
: : S {Pieces) {Pieces) . s T T () (Tons) .-+
3830 . ;.0 16 338.12 103.06 24 - 508,53 - 155 t73d |
4171 b 19 401,84 122.42 T R L

Average Iength per pipe

Nominal .WBig.ht_p'er bipe

Longitud promedio por tubo

.Peso nomtinal portubg. = o

T 2Bl L | 5.44D

T [ ) R N I - L
7621

T84

This certrf cate is |ssued by a computenzed syslem and It Js ~valid with electronic signature, On th ongmal cemt‘ cate tha trade-mark green oolared. B
'Tenans is stamped.. In case the owner of e, griginal’ cartrﬁl:me would release a copy of it, he? ity tlesi its, uonfon'mty 16 the orginal one mk!ng LA

: Esla cerirﬁcada se emite mediante sislema camputanzaﬂn y.es vahdado <con firma electranica.  El certificado onginal posee impreso el logo
Tonaris color verde. En caso de que el poseador de! catifl cado eniregue una copiz, debers g garantizar |a conformidad con el original haciéndose
:esponsable por cuaiquier uso iiegal o indebido. Cuslqmer alteracion y.'o falsificacion estara sujela a ia ley.

upun hnmself the respon5|b I|ty for any unlawful or nol sllowed Lse. Any altgration and/or falsif: ca(mn will be- SUbJeC“’-ﬂ tD the taw.

FORO31




= Tubos de Acero de México, S.A.
e na rls ] Carret. México Veracruz Km 433.7 ¢
, Delfing Valenzuela Tejeria, Veracru

C.P. 91697 MEXICO

PR (52) 229 989 1100 tel
ji CERTIFICADO DE PRUEBAS EN FABRICA Number / Nomero: Page / Pégina: (52) 229 985 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 13042755 6/6
Date / Bia: June 25, 2013
Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A.DEC.V. Customer’s Qrder ltem / Orden Cliente - Item: Customer s Reference / Ref. del Cliente:  |Manufacturer’s Works Qrder N° / Confirmacion de Venta:
NiA NIA 201643/01
Manufactusing Process / Proceso de Manufactura: Product Type / Tipo de Praducto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Istandard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero; ) Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 BIX42-.245/L290 PSL1 NORMAL BEVEL
BISELADQ NORMAL
IDimensicns f Dimesnsiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 59 PcsiPz Nominal Weight / Peso Nomiral:
2.875 X 0.276 INCH oso 19.69 /2133 FT 1248.294 FT 9512.954 LB 7.67 LBIFT
73 X 7 MM 6.00/6.50 MTS 380.480 MTS 4315.000 KG 11.41 KG/M

For el presente cenliicamos gue el material agui descrito ha sido fabricado, muestreado, ensayado e inspeccionado de

i This is 1o cenity that 1he product described nere has been manufactured, sampled, tested, and inspected in accordance with
| acuerdo a los requisitos de su orden de compra. Este certificado ne es, ni puede ser usado, como una declaracion de origen.

purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

CUSTONMER . THIRD PARTY TENARIS QUALITY DEPARTNENT SIGNATURE

INSPECTIGN COMPANY E ? f(
COMPARiA DE INSPECCION Lfr' p I / _,a
; i i
| / T/
: Company Name: N/A & : :
| Employee Name: N/A QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD
Teresa M. Castella Abraham Rafael Gutiérrez de Yeldsco' Ma allanes “ 0

B Es!e oemﬁcado se emite mediante sistema cnmputanzado yes valldado 'con firma electranica. -l certificado oniginal poses impreso el logo
FTenans color verde. En caso de que el poseeder n‘el certlﬁmdu enirsgue una copia, deberd gararmzar la conformidad con el eriginal haciéndose
R responsab!e por cualquier use ilegal o indebido. Cualqwer al\eraclén y.fu falsificacion estaré sujeta ala ley .
' ' ' ~FOR031

This csrtlf cate is lssued by a computenzed syatem ‘and |t is valld with electrenic signature. On:the; ongmal r,erllﬁcate the trade-mark green oolored
"Tenaris" is stamped.. In.case tha owner of the ongmal oermicate would release a copy of it; he st attest its’ cenformny to the original one takmg
upon himselt 1ha rasponsml!ny far any unlawﬁ.nl Bt noy allowed. use Any alteration andfor falsification will: ba STijECle 16 the law. i




